240156 REPLACEMENT PARTS LIST
TTEM | PART_NO. DESCRIPTION QTY.
1_| 055079 | GATOR GRIP JAW ASSEMBLY 1
2 | 054923 | GUARD ASSEMBLY 1
3 | 051169 | HYDRAULIC JACK ASSEMBLY 1
4 | 055007 | OUTRIGGER WELDMENT—RH 1
SUIDE HOLE LocAT! 5 | 055008 | OUTRIGGER WELDMENT—LH 1
ON GHTOR o 1S 6 | 055286 | SLIDE, GATOR GRIP 2
7 | 055063 | ADJUSTMENT PIN 1
(40 3/4) 8 | 055068 | LIFT CHAN (31 7/8" LG) 1
Legs Extended 9 051618 | CHAIN ROLLER GUARD 1
\’ 10_| 054267 | SWIVEL CASTER ASSEMBLY 2
11_| 108175 | HEX NUT (5/16—18) 8
(22 7/8) 12 | 100170 | LOCKWASHER (5/16) 8
" 13 | 100069 | FLAT WASHER (5/16 SAE) 8
(35 7/8) L 14 | 108149 | HEX HD CAP SCR (5/16-18 X 17 | 8
Legs Retracted 15_| 053769 | WHEEL ASSEMBLY 2
16_| 108174 | LOCK HEX NUT (1/2-13 2 WAY REV) | 4
17 | 105311 _| SPANNER BUSHING 2
5 18_| 108161 | HEX HD CAP SCR (1/2-13 X 3 1/2) | 4
19 | 108427 | FLAT WASHER (1/4 USS) 4
I_ (33 5/8) | 20 | 108169 | 1/4” LOCKWASHER 6
Legs Retracted 21 | 108944 | CIRCLE COTTER PIN 1
22 | 108973 | CARRIAGE ROLLER 6
(36 1/8) | 23 | 108941 | FLAT WASHER (1 OD X 1/2 ID) [12
Legs Extended 24 | 108943 | COTIER PIN (1/8 X 1) 6
25 | 100642 | HEX NUT (3/8—18) 2
26 | 105080 | SOC HD CAP SCR (3/8-16 X 1-1/4) | 2
27 | 108502_| CONNECTING LINK 2
: 28 | 104274 | TRUS HD SCR (#10—32 X 1/2) | 1
. 29 | 101221 | KEPS NUT_(#10-32) 4
0 30 | 055495 | SUB—ASS'Y: PLASTIC COVER 1
: 31 | 108226 | BLACK HANDGRIP 2
DETALL 7" (CARRIAGE ASSENBL) 32 | 109101 | PUMP: HYD., 12V, VERT. 1
33 | 109102 | BATTERY: SEALED 1
(71 3/4) 55 GALLON 34 | 052043 | CLAMP: BATTERY (1K STCKR) | 1
STEEL DRUM 35 | 108824 | NUT: WING,LOCKING 1/4—20 1
36_| 109150 | CHARGER: BATTERY 1
37 | 052779 | ASSY: BATTERY CABLE (<) 12" | 1
(66) SEE DETAL 38 | 052780 | ASSY: BATTERY CABLE (+) 19" | 1
39 | 109081 | GROMMET: RUBBER 2
s i 40 | 055496 | SUB—ASS'Y: WIRING HARNESS 1
] E? : 1 21 | 052726 | SUB—ASS'Y: REMOTE CONTROL | 1
2 3 42 | 492038 |FLOOR LOCK ASSEMBLY 1
o — 43 | 108918 |HEX HD CAP SCR 1/4—20,7/8L] 4
(37 3/8) |
O DETAL "B”
(34 1/8) P/N 240156
i Model DM—1100—-PL
H— 9 1617 ) 1a Weight: 531 |Ibs.
. ” .
@) Rise/Stroke 8.5"/sec. without load
\@ Legs Retracted Capacity 650 Ibs
@@@@ Legs Extended Capacity 1100 Ibs
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